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2 49 g (Model Name) : WR—06
MZ=HE (Serial Number) : —
7] E} (Remark) : -

4. A187]2r (Date of Test) : 20174 08¥ 21<¥ ~ 2017 08¢ 229
5. 1873/} (Test Standard/Method) :  IEC 60529: 2001

6. A1 8% (Testing Environment)

7. @A (Test Results) : 2% (IPG7)

vl (Note) : 1. o] &M= 2= 47t A& A5l g A @ F o),
(The lest results contained apply only to the test smmle(s) supplied by the client)
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(This test report shall not be lepruduned in fu]l or in parl without dppru\ al of the l\ I'L in advance.)

2% (Temperature) : (24.5 £ 2.0) T, #+ 5% (Humidity) : (38 + 2 ) % R.H.
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(The above test report is the accredited test results by I\'urea Laburator\ Accreditation Scheme, which signed the ILAC

2017. 08. 24.

AT A3 '6"-%*'-0"7' AIlb.ll :“

Accredited by KOLAS, Republic of KOREA

Ae5EA FEF CAHF26Z 87( 87, Digital-ro 26—gil, Guro—gu, Seoul, KOREA )

A2 Fofel] dig A A2l
—MRA.)

Tel.02-860—-1537 Fax. 02—860—1549

FP202—-01-03




ktl

Report No.

UBMATISNHY || ;
rli-meal‘ﬁastmg Laboratory uﬂ]f:a]gzc] of(Fazgc)s/( & 5)

AR WF : 17-050729-01-1

e
SN,
S 2

y

1

0

T 7
AN

“raly N

YR & : b | T AT —— s S RS e ST T S R SR s i o e 3

1.1 N8t
1.2 AEA3R
1.3 NE8A

2.1 Wl
2.2 4
2.3 o
2.4 %

3. Al AH] 22 e R s R T s S e s o o e n, e ot M 4

4, AFAFAE e

FP202-02-02

R L ]

PR

i':i";‘.a

N ALBEHE 2

x

YU




L Kel )

AR WS : 17-050729-01—-1
S - Report No.
Z1=A =
;i‘??gl?bjc;‘g Hol= (3)/( % 5)

Page of Pages

S\ e,
SN~
'-t..______/ -

e

.

A

A
o\

=ty
A
mns

1. Algane
1.1 Alg73
2 A ¥ “IEC 60529 2001" & A&
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F=F-3} 1P AlPg=zA 4 3
2.1 FRAANEEA
e AFE FHE TFEA gole] FHAE: 50 pm
o AlPE B 133 slo)le] 7HAF: 75 pm
o TrelRuTk BB 0] ok 2 kg/m®
ALERS i T
1% ma 242 6 |2.2 FAANERE 2%
=) UiF BE o Alge] g4 o 150 em?
o AlF 2] YRE<etE: —2.00 kPa(—200 mmH;0)
o A8 F7] FY%: 0.10 L/min
o Al&Ee] £33 iy A F7] FYUE: 40.00 )
o A¥EAZF 2 h
2.3 FFAExA
o o E5 F AR Y e A £9): 1000 mm
H]ZE;S'T {=3 & 3 o } X0 o] Z=09o]- Q-
e E&o) FU A5 71 =2 2 A9 9 938 mm
a9 gege i o o AlEe £%3(5.0 K o) 2.0 K o5 A3t
Fr 2o A%
e s i
2.4 HEAE &
= AlEAIZF 30 min
3. AHE A B5
Z v B A 3] A} 2 499 ICP ®15 XA 4 A A7
2H5EA TESTO Testo 622 [ICP20140892| 2017. 05. 23 KTL
1 o] 7 &] 7 MITUTOYO CD-20APX |ICP20160207| 2017. 05. 18 KTL
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